



3202 34th Street, Valley, AL 36854

Telephone: 334-768-1262 or 1-800-554-7424 FAX: 334-768

TexTesT Report: 1

Date:

Page:

CLIENT: GLOBAL PLASTIC SHEETING
 1331 Specialty Drive
 Vista, CA 92081

ATTN: Kenneth Aguilar/Lee Hinsley

SAMPLE IDENTIFICATION: 4 MIL BLACK FR POLYETHYLENE

NFPA 701 (2004) TEST 1 FLAMMABILITY		Mass Before Test (grams)	Mass After Test (grams)	Mass Loss %	Drip Burn (Seconds)	After Flame (Seconds)
SPECIMEN *	#1	4.59	4.43	3.49	0.0	0.0
	#2	3.27	3.20	2.14	0.0	0.0
	#3	4.59	4.51	1.74	0.0	0.0
	#4	4.56	4.44	2.63	0.0	0.0
	#5	6.08	5.82	4.28	0.0	0.0
	#6	5.83	5.55	4.80	0.0	0.0
	#7	6.29	6.04	3.97	0.0	0.0
	#8	5.73	5.00	12.74	3.2	0.0
	#9	5.59	5.30	5.19	0.0	0.0
	#10	4.75	4.58	3.58	0.0	0.0
	Average			4.46	0.3	
	Avg. + 3 Std. Dev.			13.80		

* Specimens were conditioned at least 24 hours at 20±5°C before testing.

CRITERIA: PASS/FAIL

MASS LOSS: 40% Max. Avg. or
Avg. + 3 Standard Deviations Max. Ind.

DRIP BURN: 2 Seconds Max. Avg.

COMMENTS: The submitted sample passes the requirements of NFPA 701 (2004)
Test 1 Flammability.

TEXTTEST

Signed by